AGC

RoHS Test Report

Report No. : AGC11595201201-00251

SAMPLE NAME  : NANONECK BELT
MODELNAME  : MGI025

APPLICANT : MEGA GLOEYOUNG INTERNATIONAL CORP
STANDARD(S)  : Please refer to follow page(s).

DATEOFISSUE : Jan19, 2021
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